Quantcast Repair Parts List - TM-5-4210-224-14-P0601

 

Click here to make tpub.com your Home Page

Page Title: Repair Parts List
Back | Up | Next

Click here for thousands of PDF manuals

Google


Web
www.tpub.com

Home


   
Information Categories
.... Administration
Advancement
Aerographer
Automotive
Aviation
Construction
Diving
Draftsman
Engineering
Electronics
Food and Cooking
Logistics
Math
Medical
Music
Nuclear Fundamentals
Photography
Religion
   
   

 

Share on Google+Share on FacebookShare on LinkedInShare on TwitterShare on DiggShare on Stumble Upon
Back
FIGURE E-04. PUMPHOUSE ASSEMBLY
Up
TM-5-4210-224-14-P 250 6PM Mini-Pumper Firefighting Truck Model No.:CM-KFT-3 Manual
Next
Repair Parts List - TM-5-4210-224-14-P0602
TM5-4210-224-14&P
GROUP 03 PUMP COMPARTMENT ASSEMBLY
FIGURE E-04. PUMPHOUSE ASSEMBLY
ITEM
OEM
TRUE VENDOR
NO.
FSCM
PART NO.
FSCM
PART NO.
DESCRIPTION
QTY.
Pumphouse Assembly
1.
-----
COML
Washer, Lock, 1/4
69
2.
-----
COML
Nut, Acorn, 1/4-20
22
3.
-----
COML
Screw, Machine 1/4-20x1
4
4.
59556
121-90012
59556
121-90012
Hose Bed, 1-1/2, #1
1
5.
59556
121-90013
59556
121-90013
Hose Bed, 1-1/2, #2
1
6.
59556
101-00041
59556
101-00041
Divider, End, Small Hose Bed
1
7.
59556
101-00042
59556
101-00042
Divider, Small Hose Bed
1
8.
-----
COML
Bolt, 1/4-20x3/4
65
9.
-----
COML
Nut, 1/4-20
47
10.
59556
129-90001
59556
129-90001
Fingers, Hose Roller
4
11.
59556
129-00002-B-D
59556
129-00002-B-D
Blocks, Holders, Hose Roller
1
12.
59556
129-0004-1
59556
129-90004-1
Hose Roller, Vertical, Small
6
13.
59556
129-00002-A
59556
129-00002-A
Blocks, Holders, Hose Roller
2
14.
59556
129-90004-2
59556
129-90004-2
Hose Roller, Horizontal Rear, Small
2
15.
59556
129-00003
59556
129-00003
Roller Block
2
16.
59556
129-90004-3
59556
129-90004-3
Hose Roller, Horizontal Front, Small
2
17.
59556
129-00002-C-D
59556
129-00002-C-D
Blocks, Holders, Hose Rollers
1
18.
-----
COML
Nut, 3/8-18
10
19.
-----
COML
Washer, Lock, 3/8
10
20.
-----
COML
Bolt, 3/8-18x1-1/4
10
21.
59556
101-00029
59556
101-00029
Bracket, Step Support
2
22.
59556
101-00019
59556
101-00019
Step, Gage Panel
1
23.
59556
105-00007
59556
105-00007
Panel, Gage
1
24.
59556
080-00025
59556
080-00025
Plate, Cab Cover
1
25.
-----
COML
Washer, Flat, 1/4
16
26.
59556
101-90017
59556
101-90017
Bracket, Pumphouse Support
1
27.
-----
COML
Nut, Lock, 10-32
12
28.
-----
COML
Washer, Flat, #10
8
29.
59556
101-90019
59556
101-90019
Panel, Wall, Pumphouse
1
E-17

Privacy Statement - Press Release - Copyright Information. - Contact Us

Integrated Publishing, Inc.